ALIGN

EP-HELICOPTER

TREX J00CF

KX017001TA

INSTRUCTION MANUAL
ERAHNSE

INTRODUCTION
BI®

1_“: SAFETY NOTES
DEZERER

g| ESUIPMENT REGUIRED FOR ASSEMBLY
Efrh

4| BAEETY CHECK BEFORE FLYING
RTATTRESTETE

E""IH ADIEMBLY IECTHON

IR
2. ECQUIPMENT ILLUSTRATION
K ERAER T
91| 75125 SPEED COVROLER WSTALLTION SU3GE5TN
LA AT S T R P
!'I CANOPY ABSEMEBELY
BEHRETH
H SERVD EETTING AND ADJUSTMENT
— Tmﬁfnﬁ“:mmmmm Thank you for buying ALIGN products. The T-REX 500 is
mnmﬁgﬂrmﬁﬁaﬂ i the latest technology In Rotary RC models. Please read
79 prr::um_r:gnamLE SETTING this manual carefully before assembling and flying the
S i new T-REX 500 helicopter. We recommend that you
POWER COLLOCATION REFERENCE = .
B merinpsers keep this manual for future reference regarding tuning
95~2§ RCLEL BRLHLESS them conic e, | @nd maintenance.
FRINE R
2991 FLIGHT ADJUSTMENT AND SETTING | i@aﬂ FE#EEEETEE REIED - RmllE
| T TR T i E;Eﬁ' ﬁ'%ﬁﬁg?ﬁc?ﬁi;ﬂ%@ '.f:'::::':_"'ﬂ%l-‘l . é%ﬁ%%
Ll = -_!'_ 4 i'Fli ! = :I'l_-l_!lfl:i 'le-'-li. H"_ . :E. f:‘;'-“'. - r-l."'
-0 SERVERARGI T | BE—ERarE AR AN CRueRReSink
oy 1=

www.trextuning.com



Thank you for buying ALIGH Products, The T-REX 500 Hellcopler is designed as an easy to use, full reatured
Helicopter R/C model capable of &ll forms of ralary flight. Ploase read the manual caretully before assambling the
model, and follow all precautions and recommendations located within the manual, Be sure to retain the manusi
for future reference, routine maintenance, and tuning. The T-REX 500 is a new product developed by ALIGN,

It features the best design avallable on the Micra-Heli market to date, providing flying stahility for beginners, full
aarobatic cepabllity far advanced fliers, and unsu rpassal:f rellability tor customer support.

HFHREC h¥e & XIS SAEWER T-REL 000 -ﬂ'.nHl?Eﬂn:‘;ig.aﬂ.'hiv‘gﬁ,iﬂﬁ&,_;-,‘3311%_..—‘.-
E#H e ereparrs - ufst = Srete o HET AR "Fi—iwi‘ﬂ*ﬁ—‘}""le =~ "L AL PR BOTFREYER « TET

ERROEENT OIS E LT ST EEMMOFES » |-HE 'I'I-‘ RO pEE

THE MEANING OF SYMBOLS =i Fain

|_ &Wﬁ!ulﬂﬂj Mishandling due to failure to follow these instructions may result in damage or injury.
| =5 | ERRMCERTEY ITHESSTHENHEMTARIRS -

&uurmu Mishandling due to fallure to follow these instructions may result In danger.
| HpERERER-ER  MieEESalEiEinm -

@FQHEII]DEH Do not attempt under any circumstances.
& I | CIARETE®F - TSl i

IMPORTANT NOTES # % ii4

R/C helicopters, including the T-REX 500 are noat tays. R/C helicopter utilize various high-tech praducts and
Technelogies to provide superior performance. Improper use &f this product can result In serlous Injury or even
death. Pleasa read this manual earefully before using and maks sure to be conselaus of your ewn personal safaty
and the safety of others and your onvironment when operating sll ALIGN products,

Manufacturer and seller assume no liability for the operation ar the uae af this product.

Intanded for use only by adults with experience flying raemote control hellcopters at a legal flying fisld. Aftar the sala
of this product we cannot maintain any control over Its operation ar usage,

T-REX 500 EEESS/RIFER  FEFS IFEmEHEERMEY .LI.-v”IIT"ﬂTI:T: e e al g f U B S o Eﬂ‘;_
T ELEEFRC  FA-mRENREERO® 79 WO F TR S ST -H'EEHH-A""
HEFMTHEREL {Tth'I"'tHF'-éﬁ"?: GERTEMDAE2EANRLEAAN = ¢~Eh'.{'.u' EESETERRD ;
ML A AR R RS MR ARSI HET RN ErEs b n ET ﬁum:ﬁ SR B T
A FOEETEES TR -

We recommend that you oblain the assistance of an experienced pliot betare attempting to fly our products far the
Tirst time. A local expert is the best way to properly Bssemble, setup, and fly your model far the firat Ume, The
T-REX 500 raquires a certaln degree af skill to aperate, and is a consumer [tem. Any damage or dissatisfaction as
arasult of accldents or modifications are not covered by any warrantee and cannot bo returnad for repair or
replacement. Please contact our distributors far free technlcal consultation and parts at discounted rates when you
oxperience problems durlng operation ar maintenance.

RUGR RS DD OR M Mo - ST - SEnN=5
g;t;ﬂ:;l‘#' EEpERSRERy SR - a2 TR E‘FFrﬁ &l

2,.SAFETY NOTES =

EUTION
AR

Fly only in safo areas. away from other people. Do not aperale R/C aircraft within the vieinity of homes or crowds
of people. R/C alrcraft are prane Lo accidents, failures, and crashes due ta 8 variety of reasons including, lack of
malntenance, pllat error, and radio interference. Pliots are responsible for their actions and damage arinjury
aeeurring during the operation or 85 of 8 result of R'C alreraft modals.

ETRLAEE ERXMATRECTOE - MThEfFbEag AL \SHEST R mE - § TS0 MAR

AR T
B2 SEOEREN LT mEF R TRELTN BTSRRI T2 Tl TRHLARD RS GRS &

T

=
#H=2

www.trextuning.com




|74 LOCATE AN APPROPRIATE LOCATION Saiw@sis i

R/C helicopters fiy at high speed, thus posing & certain degree of potesntial danger. Choose
an a legal Mying field consisting of flat, smooth ground without obstacles. Do not fly near
bulidings, high voltage cables, or trees to ensure the safely of yoursalf, sthers and your
madel. For the first practice, plaase choose a legal fiying fNeld and can use a training skid
to fly for raducing the damage. Da nat fiy your model In inclemant weather, such as rain,
wind, snow or darkness.
ES®UNIASTS—EmER « =S8 O eme WNEDE e DT kAT
w A RS | CRBESALEL - Tl - HEED - TR - =
ot o M. ST BRSNS ETEN
TS T o ] St T S R AR R S L R R B -
MALTHE -HETTEFTE ML LEFTSRM AT -

IIS]F“-_l"‘,j'_E"[ PREVENT MOISTURE ®nisiafs

R/C models are composed of many preciskan olectrical compononts.
It i3 critical to keep the model and associated equipment away from maisture and other
contaminants. The inbroduction or exposure to waler ar moisture in any form can cause
the model to malfunction resulling in loss of use, or a crash. Do not operate or expose to
rain or moisture,

ES#ARithe MM AE =R ETER - AL ENE Y g0 BRI R  #¥ET
AFMEREMN: Bl WTSEAESER AR & Dl S0 mFEe BT IHED A

HE
I

'L PROPER OPERATION IFEEiiT&x
Plepze uge the replacemeant of parts on the manual to ensure the safaty of Instructors, This
product is for B/C model, 50 do not use for other purpose.
MIDTHE L FENFHE N EEEE - LEHCHERCETMEY  EFENNTS
CAEMPERRERAMT  SUEATH  TOAREE  EEARCTESN .

| 4."5"=") OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT @ismswr

Before turning on your model and transmitter, check to make sure no one alse |s aperating
an the same fraquency. Frequancy Interferenco can cause your model, o other modals to

crash. The guldance provided by an evperionced pllot will be invaluable Ter the assembly, ﬁ;
tuning, trimming, and actual first Aight. (Recommend you to practice with computer-based @
flight simulator.)

s =

FRITWRTN - BENEESOERBNRSELITND  £A0%05 MR Ea - T
HECHBATH TR EE  Srfin BRI RSN —onde « ST E R
EREETHT  MadEmA TS C AT LIRERE

EEIHRERoEFLEI A=

RN GARE OPERATION &

Cporate this unit within your abliity. Do not fly under tired condition and Impropar operation
may cause in danger.

AEOCETARR s —FREEr ke E 08 - FrEe o= SHF R - -
PELAEETERES -

AFETEY ALWAYS BE AWARE OF THE ROTATING BLADES “ATan s

During the oparation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are eapable of inflicting serous bodily Injury and damage 1o
the envircnment, Be conscious of your actions, and careful to keap your Faca, ayes, hands,
and lnose ciothing away from the blades. Ahways fly the model 8 safe distance from yourself
and others, a5 well a5 surrsunding objects. Never kake your eves off the model or loave it
unattendod while it 13 tumed on. Immediately burn off the model and transmitiér when you
have landed the model,

EESR=-NHNERRIRT DKM S OEE - LEEERAERmL

ASTEY  KEEP AWAY FROM HEAT R

R/C models are made up various forms of plastic. Plastic is wery susceptible 1o damage or
deformation due to extrema heat Bnd cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It s best to store the modal indoors, in 8
climate-contralled, room temperature environment,

CSRRSILEE ) MEEE AR TTARSLesl BT EMIERE - CM o
CEERAMRET SRR ma .

www.trextuning.com



/4

3.EQUIPMENT REQUIRED FOR ASSEMBLY =k ALICN

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY S oET T

Transmlttar
(B-chamnal or e, helicopter m Eiver
U3 okl L i = ety bl
Sultable Minl Servos:
AR
053405 -
| 59257
59650
H5-5245MG
H5-B2MG

Mini Sermo x Jpcs Head Lock G
ey e R

o 4

Tail Specialzod Sarv ¥ 1pe P
L LU T Imn!ﬁ??f Tee

22,2V 65 2100--2500mah LiHPo Battery x 1pc
ZEOENEE Dt LR ]

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY =RT2

[
= {:ul'beq_ Knife Dlagonsl Cutting Pliers Meedlo Noce Pliers
o i A
i ! B
™
F i o
ai A ngn; ;mﬂir Diriver P!'I|I||:||-= S:'r;:w Driver
ol K et L L FEme
Tl =N T Srrnd2mmed imm 3101 .Bmn
3

www.trextuning.com




—

4.SAFETY CHECK BEFORE FLYING RiifEsasnsns ALICN

CAREFULLY INSPECT BEFORE REAL FLIGHT B nf i nl A Ha S SAfREAS

Tz Before flying, please chack ta make sure no one elae is eperating on the same fraguency for the safety.
“rBefore flight, pleass check i the batteries of transmitter and receiver are encugh for the flight.
‘sBefora turn on the tranamittor, please check If the throttle atick is in the lowest poslition. IDLE switch is OFF.
1 When turn off the unlt, pleass follow the power onoff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Flease turn &ff the recelver first and then turn off the transmittor,
Improper procedure may cauae out of control, 50 please to have this correct habit,

i*Before aperatlon, check every movement is smooth and directions are correct. Garefully inspect servas for
interferance and broken gear.

v/ Check for mlasing or loose screws and nuts. See if there Is any cracked and incomplete assemhbly of parts.
Carofully eheck maln rotor blades and rotor halders. Broken and premature fallures of parts possibly cauae
resulting in a dangerous situation.

“Check all ball links to avold excess play and replace ax needed. Failure to do so will result in poor flight
stabliity.

i+ Gheck the battery and power plug are fastened. Vibration and viclant flight may cause the plug loose and
result out of eantrol.

T TRTOWERRT RS EEaE® | BEA - LRSS RHEDARTS .

+E??:Jltﬁi.ﬂﬁit:‘r'.lﬁRFHH-_&EH.Hi:'ITJl:EEEﬂ]?ﬁ-";&f‘..ﬁ'l-'f .

* M BAERNMIE S TR LR TR pr. 411 R N -1 SN -

* ARB LT ST AR RS . e RO S B b S R e - b S B U T R FARLETYS Y O
FFREIERE M T @ iEsSmTRR ERLm A ST ARGRTFESSM -

*EHNAIRTANFRTZ2a TS0 2o T £ 1o VB PR T 0 55 = B I i BT T 1T PR e g
A-CITAEANS R -

* A EREAR SRR EEE . AR T ERmE NNy, FHE AT IS S M0 - SR I A
AT ORERAS TSN E T T REm2S DEERTTREmS S - T80 SRR FTRFEESRBTITATER -

*EAFEHER R AERED MR RIEEL  SHUR SRR DL

AR RTRRECETETR - 05 R M R ol M T e T O T TR

Standard Equipment i&Te's —l
I |
. =
S00HT1 500HT3
J’_-n.‘*
g ==
Fidae .3. Eram v ]
Motor Plniow Gears 3pes | 50001 EOIKN Snshiess metoeo! | REM-BLADG Bustiess E5011) 425 CF Blade x1
| EhE 1 Dok VP LR MR ak| fibay ;__'IE_ n_

" When you see the marks as balow, please use glue or grease T |

to ensure flying safety, il ’ A '-

FHTERIERSE - S PR oS LRl o a - { ]| £ "L- EA o
CA: Apply CA Glue to fix. jBrsase | ln l r“; | l ca ]
R48: Apply Anaercblcs Retainer to Tlx L] S ] == |
T43: Apply Thread Lock to fix, Grigse  Green  Blue Seffumibshed  yam g eidihs K 1
’ OIL: Add Grease. PR BE e wWOR 1 e

R4 matal tubular adhesive (&), Bearings), T43 thread lack, apply
& zmall amewn! on screws or metal parts and wipe surplus oif,

RS When disassembling, recommend to heat the metal joint about 15
- _— Seconds, (NOTE: Keep plastic parts away trom heal.)
When assembiing ball links, make sure the *A" character  3reopes-(NOTE: K T TR  Potear A
facos outslde. o MTEMRE (R NSRRI ] LS e - B IR e
ZIRDWNETE S - e RTINS - CRD ) EWTRRS T wE

www.trextuning.com



S5.ASSEMBLY SECTION i

IE RS Metal main rotor housing : s S
M3x9.7, lock when fixing a metal part,
Gl EHERREEE SRSNESREBETER BN

M3 collar screw ‘ ) Apply a little amount of T43 thread

M3 collar screw

MIBEE IS (M3x9.Tmm) x 2 e
255
e
Bearing MR74ZZ2
MR7AT T

Bearing MR74ZZ ¢ 4x ¢ 7x2.5mm

MR7AI T8

;4!;732‘5mm 'Already assembled

Already assembled '

by Factory.

|2E==a B g

CAUTION |

AT %
When tightening a screw to a plastic Pin
part, please tighten it firmly, but not R ﬂgéﬁ'gé;mw
over tightened, or they will strip. o 2x28mm M3x8.7mm
RSB ERS SRS  EEREED =
o MESA N R B S - e ﬂ
For original manufactory package, P ‘!(‘1 b
if the product is already assembied < 0" Fiyb holde
by Factory, please check again if ’ —— 4"i' - - ieesaw Knacr
screws are firmly secured and N /5_)/) - oS
applied with ;ome glue. N\ 4 l =
EESHUBGZSNEEERR  BREWN
BEBMESHEELR - % /

500HH3 | | 500HH3A

© [ [ (& (D O

Socket screw .
EREMA RS (M2x5mm) x4 Linkage ball A(T2.6x3.5) 500 Linkage rod(B)
THEEA(T2.6x3.5) (¢ 4.75xB.1Bmm) x 2 5003 (B) & 1.96x10mm x 2

A © (O (@lall)

M3 Set screw
HALLAURMA(M3xémm) x 2 Linkage ball B(T2.6x5.5)

HE 6%5.5)(94.75x12.27Tmm) x 2 Ball link Flybar rod
EEEx4 TERE
©3x340mm
Socket button head self tapping screw P T L

LEEFASHERT302mm) £ 2

Washer
F( ¢ Ix 0 4.8%0.3mm) x 4

3 i.irlkage rod (B)’.f"/.
EEE) =

Linkage ball A(T2.6x3.5)

-
e EREEA (T2.603.5)
.~ Bearing MR83ZZ -~ " Washer ©4.75x8.18mm
MRBI7 T - e =g Bearing MR63ZZ
i 8o Bdmm X .’“\._@/ & 3x ¢ 4.8x0.3mm MRE3778 &
L [Already assembled| - B ©3% ¢ 6x2.5mm
o by Fa:tvury. jAlready assembled
i CEERT by Factory.
o Collar =L
Metal fiybar control arm =l P EERSEE
ST W " 8 3% 4.5¢1mm

e .
- -

S

- . -
Tag " ﬂS Set screw

3 RS-
,%/ Maxamm

Flybar control rod " -

W;ﬁ;!gé‘;ﬂiﬁuﬂ# Iﬁg%iga%e ha;l B(T2.6x5.5)  SF Mixing arm
3x74, BB (12.6x5.5) P

= & o 4.75x12.27mm SHRER

Washer

=5

i | Assemble linkage rod (B)
i | before assembling flybar
' | control set.

i §§§$£D{E%ﬁuﬂ9‘ﬁﬁi§‘5
: TA

@ 3x ¢ 4.8x0.3mm

Socket button head
self tapping screw

FEFEANESNERH
Tax12mm

Linkage rod (B)
Approx 29mm x 2 ;
E2(B)H129mm x 2

MZx5mm

www.trextuning.com




| | When tightening a linkage ball to a plastic part,
. | please note to use a little CA glue and tighten it
i |firmly, but not over tightened, or they will strip.

|| EESABBTERELIE  ERORABTESE

| HOBRET - MERAE OIS NEES -

Linkage ball B(T2.6x5.5)
BREER(12.6x5:5) S

Washout base
[

! [For original manufactory package,
. |if the product is already assembled
| | by Factory, please check again if

| |screws are firmly secured and

| | applied with some glue.

| | BEESLEAENRREER  HREE
|| EEERESERLR -

When tightening a screw to a plastic

Bearing 63ZZ
| | part, please tighten it firmly, but not B377iE

over tightened, or they will strip. @ Ix g 6x2.5mm
| SRR R {#*%&EE « EEEEER ‘Already assembled|
| |3 M B R - o Facon

Long linkage ball

WL 7
M2x 9 4.75x24. EQmmW/

500HH4A
©® [

Socket collar screw
BEANEEERMM2.5x19mm) x 1

©

M2.5 Nut
MZ2-EEE3ERIE x 1

© (-
Socket button head screw
FEEP UREM(Max10mm) x 2

Linkage ball B(T2.6x5.5)
EREERI12.6x5.5) (0 4.75x12.27Tmm) x 2

500 Linkage rod (C)
50024 (©) 0 1.96x31mm x 2

o-:“‘

Ball link
EREx4

500HH4

EEPT SR ER
MZ.5x19mm

© (o
Socket screw

B8R (M2x5mm) x 4

[—1

Long linkage ball(M2x3)
W R (M2x3) (047524 59mm) x 1 i

(I

Linkage ball B(M2x3)
EREED M2x3) (9 4.75x9.77mm) x 6

Linkage rod (C)
Approx 50mm x 2
EH2(CHIS0mm x 2

31mm

Washout control arm
ERHEY

$3x94.8x1.5mm

;;g;:!g::.”mm“. - - 7

AN —
. 71 gy )

Socket button head screw
M3x10mm i
Washer

3
#3x 4 4.8x0.3mm

Socket screw

EEA TR
M2xSmm

),

Radius arm
RadiusiE§

Linkage ball B(M2x3)
IXEAB (MD3)

©4.75x9.77mm

M2.5 Nut
M2 ERGERRE

Linkage rod (C)
FHH(C)

@&
>

L =74
el e/
L1

Main shaft

‘24x ¢ 8x153.3mm

www.trextuning.com




| 500HZ2 | |

500HZ2A |

o] -

500 Linkage rod (A)
SO0 () & 1.96x13.5mm x 2

Linkage rod (A)

Linkage rod (C)
EE(C)

500HH1A

(@Xal)

500 Ball link
SOOEIFE x 4

Linkage rod (A)
Approx 24,.5mm x 2
E(A)#24.5mm x 2

Feathering shaft
1]

 6x ¢ 8x93.2mm

| &C?EUTI‘,;N

Apply a little amount of T43 thread
, lock when fixing a metal part,
ESRAEEREAEEN S nNE

Damper rubber

When tightening a linkage ball to a plastic part,
please note to use a little CA glue and tighten it
firmly, but not over tightened, or they will strip.

RESA BB BB -
HNEEN T - MARNHDCIEET NSRS -

EAORCARTEE

EESE RE)
@59% ¢ 11.1x4mm

Spacer(Copper)

@ 6.1x¢ 10.5x1.5mm

Bearing MR126ZZ

Linkage ball D(M3x3.5)
B M35

o 4.75x17.5mm

&CAUTIOH
{ * B

—ry logo on the top
AUEN 25

Metal main rotor holder
ERETRMEE

Washer

wED
©3x ¢ 10x1mm

‘ © (U [m

Linkage ball D(M3x3.5)
BRSB0 (M3x3.5)( 9 4.75x17 5mm) x 2

]
O

Thrust bearing
IFHEBRER( o Sx o 12x4mm) x 2

Washer
ET( 9% ¢ 12¢0.8mm) x 2

"‘Réiﬁii.lzmiﬁ
& Bx ¢ 12x4mm
Already assembled g%’"e'
by Factory. #9x ¢ 12x0.8mm
=
‘ &cmn'_ufu I Thrust bearing
=30 -W| IERERER
= & 5x ¢ 12x4mm Socket screw
Hﬁfg.-‘iﬁlﬁm
Apply grease on thrust bearing. Ml
iﬁiﬁﬁﬁﬁﬁ ]
e (©oun an (]
Smaller ID larger ID
AREEN FEsA
Thrust bearing - : Main rotor holder
ring |EHES0E il
o
N

©  [[w—-

Socket screw
BB ERA(M3x10mm) x 2

© |

Washer
WHTET( 0 3x 0 10x1mm) x 2

Damper rubber
EMSE( 0 5.9x 0 11.1x4mm) x 2

O |

Spacer
\ EEES( ¢ 6.1x¢ 10.5x1.5mm) x 2

&CngN I

‘When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

S\ BRNTIRRRNER - BRI ORE
T - MEREHAISEE TR0 -

For original manufactory package,
if the product Is already assembled
by Factory, please check again If
screws are firmly secured and
applied with some glue.

FHEHLRAENSSEER  ARER
AEGHECEEEE -

7

www.trextuning.com




Metal head stopper
e

rew
EEEAT RS (M2x8mm) x 1

(500HH3A
© W

M3 Set screw
MALEEIRR(M3xdmm) x 2

L &ch@

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
EE) B@ERENTE - BETNERD
o - MEROHITESREES -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
EESCEHOQSIRREER  SREE
RERRESHRED -

R

v

/000

ar paddle
g

=T
—d ¥

°

Make sure both sides are equal in length.
REAFEIETESEES -

www.trextuning.com




(i []l- ® T ]
. |:| i:ril;:t button head self tapping ﬁ§‘}$ﬁﬁ;TM§ggrjifw ggpgg\t;;mmm i

EEEAAEREM(TZ.6x8mm) x 2 ' L

(o> © O W

Bearing MRGB8ZZ Socket button head self tapping M2.5 Specialty washer M3 Set screw

5 screw ; = MILEFRIBAR(M3xdmm) xc 4
VREBETTH( o Bx o 16x5mm) x 2 R AR 6 Omim) x 8 M2 TR EEE(42.5x 0 6x2mm) x 14

© (- © |

Socket button head screw Washer

HEEEP AR (M2 5x10mm) x 8 25 ¢ 2x ¢ 6x0.6mm) x 4
. M2 Nut
H24R4E x4

Hex mounting bolt
g

t - = i

. Socket button head self
earing pping screw
GEETIMA BE e

o Bxgp 16x5mm T2.6xBmm

Main frames (R/L)
:jjgminﬂmfﬁ Bearing block
EHEE M2.5 Specialty
was,ger§
T M2 ST ED
_7_7)& @ 2.5x¢§xmm

Receiver mount ~
HREEEE y

Motor mount
EEEEE

=5
@ 2x ¢ Bx0.6mm

M3 Set screw
MBI S
M3xdmm e o~
2 ’Mz.s Specialty
washer
M RARS Socket button head self
& 2.5% & 6x2mm tapping
HEEA EELEN
T26x10mm

Socket screw
BT ERS
M2x12mm

Skid pipe end cap

e Skid pipe
HESEEH ngép

45x46.5x237mm

Recommend sanding the marked position with a waterproof abrasive paper(#800-1000) as
below illustration to avoid the wires of electric parts to be cut.
E#HR TERRSRE - EEIB00-1000KRETE IR EFTXWBRESIE -

CAUTION | Waterproof abrasive paper

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
EREN BRI ERLTE - EERTARE
I+ MEREHN N EEWEES -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.

EESITUREOENZREER  BRER
HREBRESEELR -

@ Apply alittle amount of T43 thread.
lock when fixing a metal pari.
"ﬁ_ﬁﬁﬂﬁﬁl#jﬁﬂﬁﬁffﬁ ERE

www.trextuning.com



Main frame assembly point: Main shaft
First do not fully tighten the screws of main frames. e
Put the main shaft through the two bearings and

check if the movements (up/down) are smooth. The Press two main frames equally.
bottom bracket must be firmly touched the level table @ @// FETERRmECS

top (glass surface); please keep the smooth movements

on main shaft and level bottom bracket, then slowly “‘—_—Eq ﬂED‘“

tighten the screws. A correct assembly can help for the

power and flight performance. [

BEREEIEY: _ ,
fpessr—cpe g ornas_BasEEL

RERUTAR. CRECAS TS AW ey :

G - CRARDEEHD IRAIEESRSRD - Giass surface — Sama

HEEE \ 9 V. NU‘

“Servo installation (DS3405/59257/S96
 ERBEERE(DS3405/89257/59650)

T 500HZ3
(i (o © |

‘- R e
"/ CAUTION
AFT
‘When tightening a screw to a plastic
part, please tighten it firmly, but not

over tightened, or they will strip.

Socket button head self tapping Linkage ball A(M2x4) ey e R o o
g LR Washer b i T
L BRI TRSHHM(T2.6xBmm) x 2 25 9 2 6x9 5.8x0.6mm) x 12
@m For original manufactory package,
@ m{m Socket button head self tapping if the product is already assembled
screw by Factory, please check again if
Socket button head self tapping LEE AT SR (T2 6x10mm) x 12 screws are firmly secured and
Yaar i P ERE s fis s - mRER
¥ Ige F(T2.6x12 2 @ #L IS EHER BEE
HEEAN RS TR x12mm) x H bt e B
M2 Nut
MRS x3

Plastic servo nut
ARBERRIE

Nut Linkage ball A(M2x4)
) EREA (M2x4)

M2 g ©4.75%B 68Bmm

tapping (
RS SRR { e
T2.8x12mm \ ~.
Canopy supporﬁ" &,
BHETEE
22.6% 6 5% 6.5%7.3mm ((@
% -

Linkage ball A(M2x4)
TEEEA (HZxd)
44.75x8.6Bmm

In order to keep proper travel
range and reaction speed for
the swashplate, recommend
installing the linkage ball at

Canopy spacer
Socket button head self BESTEEE the illustration location on
E;F—@wém »4.Bxp 11x22mm B ie
AT o
: BRI TRDEENTEAEERE
T2.6xBmm ljgﬂﬁﬁﬁﬁ'ﬁgggﬁﬁﬁﬁﬁﬁﬁ
=P -

Linkage ball A(M2x4
EREEA (H2xd)
24.75xB.68mm

ST
T26x10mm

Battery mount
EEEE

www.trextuning.com



L4}

E
g
s
|
&
I o
el
&S

Attached
L]

Linkaqa ball A(M2x4)
Z2X

ERERA (M2x4)
©4.75x8.68mm
Attached
LI

Nut

e

M2

> Socket button head

¢ X Bl
Attached|
C1d

82MG Servo horn
BZMGIE R &

Attached|
L)

Plastic servo nut

Plastic servo nut
AEEEFER

Attached|
Ll

Servo installation (HS-5245MG)
IRBEZERE(HS-5245MG)

{

11

www.trextuning.com



_500HT1A g
J © [ —-— Qoo ]

Socket button head self tapping

Bearing 684ZZ EIEAP TR (M3x10mm) x 2 screw When tightening a screw to a plastic

GBAZTER [ ¢ 4x o Dudmm) x 2 - HEEATTRENMMT2.6¢10mm) x 8 part, please tighten it firmly, but not
¢ N i Y
@ m ovi;r tightened, or they will strip,
= ) ERSAEBAEBENEE G ESHOERD
M3 Nut = o - MEAREEEOSE B -
WIMSREERIE x 2 M2.5 Specialty washer For original manufactory package,
2. SR HET(o2.6x06x2mm)x 8 if the product is already assembled

by Factory, please check again if
screws are firmly secured and
applied with some glue.

R ENEFTHER  EREE
HEERECHELD -

T26x10mm

M2.5 Speciaity
washer

M2 . SiSEREET
©2.5% ¢ Bx2mm

Bearing 684ZZ
B

E847 788
@ 4x 9 Ixdmm \@
T r Tail boom mount (Right)
i

Drive belt ERErEE
Ee)

Metal tail drive gear assembly
=HESSRE

M3 Nut
MITHREORIE

Tail boom mount (Left)
EEEEE )

."'
_~" Plastic hexagonal bolt
PAY 2
+1.9x35.4mm

{2

www.trextuning.com



@ Avplyalittie amount of T43 thread
! lock when fixing a metal part.
Shuichadrdeakigns

'500HH4
(®)] 1]

M3 Set screw
AL (M3x3mm) x 2

500 Linkage rod (C)
SO0EIRIC) & 1.96x31mm x 3

500HB1B

o]

M2.5 Set screw ‘
M. SIERMERM2.5x12mm) x 2

. | (so0mez |
[ ©

Hex socket self tapping screw

¢ IR RS T3xEmm) x 4
: : |
1 |
g:;'agrza{ 10x % 13x0.8mm) x 1 _&tﬁk%lar 1
= al( ¢ 10x¢ .Bmm) x HE
8x ¢ 14xBmm glllgﬂr;'gllon bracket
© I — | Linkage rod (€) i
i Approx 50mm x 3

Socket collar screw
EE A TR (M2.5x19mm) x 1

il

M2.5 Nut
{ Mz SEIREERIE x 1

Main drive gear set
TeEmmiE

Socket screw
BRI ER
M2.5x19mm

‘ =
H 145T

&CAUTION
: I E

Autorotation tail drive gear
EEDFE

: | When tightening a screw to a plastic
: | part, please tighten it firmly, but not
: | over tightened, or they will strip.

i | SRR AR TR . RO SARAD
| o A A SIS REGRS -

For original manufactory package,
i |ifthe product is already assembled
by Factory, please check again if

i | screws are firmly secured and
applied with some glue.

P ERRGERARNZE2EER - REDR
P HEEREDHRELE -

Ball link
EEFE X6

B (CHIS0mm x 3

T43
M3 Set scrwz
KILL R

M3x3mm T43

One-way

EEE
@ 10x ¢ 14x12mm

Linkage rod (C)
BIF(C)

Canopy mounting bolt
BEEEER

M2.5 Set screw
W2 5ICEERR
M2 5x12mm

bearing

Already assembled by factory,
pleasa note to check again.
SRR - BRUETERR

Washer
EEEED
& 10x g 13x0.8mm

Main gear case
FEEDILE

Hex socket self tapping screw
P EEES
T3xBmm

Apply grease
® CERN

One-way bearing shaft
HOMRE
o Txe 10x o 12.6x27.25mm

13

www.trextuning.com



ame 43 thread

en fixing a metal part.

P wharczaracesnnean ==

ey - " 500 Linkage rod (&) Ball link

. A‘;é"fé" : SOOERR () © 1.96x13.5mm x 2 @-I SEEH X 14
TR

500 Linkage rod (B)

Linkage 'rd:ﬁs-A[B.gﬁslzln'g and 'q'_u_n’nt_igs_f_ reference chart

ABICEERTEHNEN AT

When tightening a screw to a plastic

part, please tighten it firmly, but not HO0EER (B) & 1.96x10mm x 2

S e e (TGl
i A B i TR EERN x
LR el =

For original manufactory package, e

if the product Is already assembled
by Factory, please check again if
screws are firmly secured and
LA R
EIEiZRERIg s BRE

500 Linkage rod (C)
SOUEEC) ¢1.96x31mm x 5

™
S

Q000

In order to keep proper travel
range and reaction speed for
the swashplate, recommend
installing the linkage ball at
the illustration location on

servo horn,
BT FREFECATERREFE
ggﬂﬁﬁﬁﬁigiﬂﬁﬁﬁiﬂmﬂﬁ

www.trextuning.com



' 500HT3B

Socket button head self tapping
screw
HEEANRSEEH(T2.6x10mm) x 2

© |
‘Washer
E5)( ¢ 26xp58x0.6mm) x 2

Washer
L)
22.6x ¢ 5.8x0.6mm

Rudder servo bracket
FEfCERER

Rudder servo mount
ERRSEETE

_ 500HT3

After assembling the tail boom,
please check if it Is firmly tighten.
R \NEERMEELSR

Tail control guide
ERHIFEER

Alm the opening of tail boom at the
convex of the case and insert.
EEEE CNVANEEOY « WBA -

Please insert the opening

of tail boom into the convex.
EERODSAREAR - BHEA
BESEFER -

Tail boom

© 15x ¢ 16x461mm

Drive belt illustration EE8) THERET

1. Check to rotate the belt 90
d when

2. Belt tension: Recommend to
lightly tighten the drive belt
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.

g Apply alittle amount of T43 thread
-,-Eo:kmmﬂxmgammlpm et
F crenresrsrasEEas

‘ &CQT‘EN

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
WA BT TS  E SN
o - MESERER T e WRES -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.
FRECUBEENRZIEES  BRAE
HERHMESAELE -

15

www.trextuning.com




Socket screw
EERP R M2.500m) x 3

H

M2.5 Nut
SEEEAERNE x 3

i

Bearing 68422
GBALIEHE [ ¢ 4x g Oxdmm) x 2

Socket button head screw
HEBMNTTARESM2.5x20mm) x 2

©
©

M2.5 Nut
Washer

42 BIREIRIE x 2
WE g 2.6x ¢ 5.8x0.6mm) x 2

Socket butto
EEWAA
M2.5x20mm

Lok

Tail case (L)
EBRET)

n head screw

" lock when fixing a
FURREZRS

o Apply alittle amount of T43 threaa
M&Ht.
143 )

Acwrloui
B |

over tightened, or they will strip.
S A BBITRELTE B
o + MESRERH IS A

When tightening a screw to a plastic
pan, please tighten it firmly, but not

EHTIHERE
=

‘;U‘E i Socket screw
& 2.6x 0 5.Bx0.6mm Eﬂ?ﬁ\;ﬁf ]

by Factory, please check again If
screws are firmly secured and
applied with some glue
EEZHLRARNSEE
ASEMESHRELE

For aoriginal manufactory package,
if the product is already assembled

£ BRERE

*EMEER

M2.5 Nut
M. SRORRIE

Tail case (R)
EERE &)

Bearing 6842ZZ
G418
o 4% ¢ 9xdmm

Metal tail rotor shaft assembly
EREEMEEE

Before/After assembling, please
double check to avoid the drive
belt bended or scraped to reduce
the damage risk.
HENREEERERZ NN EEHL
ﬂ%ﬁﬁggm =

3K CF Vertical stabilizer

“500HT2B

'500HT2C

© [ o
Socket screw
BEFAADERMDEM x ?

© |

Washer
=54 2x ¢ 6x0.6mm) x 2

| 11
©O©

Thrust bearing
LEMEEHER( o 3% 0 8x3.5mm) x 2

I

Bearing MRO5ZZ
FROLLZEE (o 5x ¢ Ox3mm) x 2
.

(-

Collar screw
BHEARES (M2xBmm) x 4

‘&cnﬁl.mnn |

Socket screw
EEEERMH
M2xBmm

Washer

24 Ex0.6mm i

Collar A A;rly grease on thrust bearing.
FEFSEEITEA o 2¢ ¢ 3x4mm) x 2 LEINRGE i
Collar B |:' >
E#ISEFARER (0 200 3x3mm) x 2 /ﬂm@\
(oun) Ny
Smallar ID targer 1D
D_IQF:J HE gk

Linkage ball A(T2.6x3.5)
FREIA(T2.63.5) ( 0 4.75%8.18mm) x 1

Tall holder
ZEMEE

Thrust bearing
fl -2 7

©3x¢ Bx3.5mm

I

Tall rotor holder

Bearing MR106Z2
MRIDGZ7EE A( ¢ Ex & 10%2.5mm) x 2

EhrEEE

Bearing MR95ZZ
MRGET7REE
@ 3% ¢ Gx3mm

Tail rotor hub
FERRMTEIEE
@ 10x39.6mm

Collar B
Rt Bearing MR106ZZ ! R RE
o 1 H
e VRIDBITHIZ: o Ry Sy
@ D @ Bx ¢ 10x2.5mm

Collar

Bearing holder
EENENEEEES ERStigREE
(e6xe7.4x2mm)x 1
Control link
Collar :
ERAlNH T ERED e
o BxaT7.4x2mm
Bearing MR106Z2
MR10627887%
& Bx 3 10x2.5mm Collar A
EEFERaEEA
$2x & 3x4mm

T type arm
Brdeag !legg;ﬁscrew
Slide shaft :
EHRE Linkage ball A(T2.6x3.5) Ll
G Axo TS 2mm BEA12 543.5)
»4.75x8.18mm

www.trextuning.com

16




Tail blade
=tz

Socket collar screw M3 Nut
EEFAEEGA(M36mm) x 2 M3EHFRARIE x 2

© W

| M4 set screw
L MALE EERAR(M4x3mm) x 1

Socket collar screw
EEASHERS
M3x16mm

 600NT2C A

@ G]m Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw.
Linkage ball A(T2.6x3.5) E RN T G A S I R -+ SRS B -

ERSEA(12.6x3.5) (0 4.75x8.18mm) x 1

[ m

Socket collar screw
HEAADEEFEMMx1Smm) x 1

© |

Washer
25 (4 30 4.6x0.3mm) x 2

e

| Already assembled by factory,
| please note to check again.
SRR - BRUSTRRE -

Tail pitch assembly
=3 ]

A

M4 Set screw
WALEZERE
M4x3mm

Already assembled by factory,
please note to check again.
SR « SHNSTHER - |

Tail rotor control arm
i3 fua il

Washer

g
o 3x o 4.8x0.3mm

— Linkage ball A(T2.6x3.5)
AHUTWN A (12 643 .5)
B +4.75%8.18mm
‘When tightening a linkage ball to a plastic part, please note to use a little

CA glue and tighten It firmly, but not over tightened, or they will strip.
LT@%?\EIEEEE%MEE + FRAOBCABIEEANMRAT - MHERNHD

Socket collar screw
BT AR
M3x15mm

SEEEIE

Tail pitch assembly
EIrMEEIE

| & Applyaittle amount of T43 thread
, Tockwhen fixing a metal part.
P SRERKEEEECEERT R

|&c¥'rgu

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
TS EREERULE - EERNHRRD
o]+ MERTH D S -
For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
appggidu_\lnilh some gg% ;o =
R ] LB -
Efslingitgresn ==

17

www.trextuning.com




"~
et
Washer
=3
@ 2.6x 4 5.8x0.6mm

Tail boom brace
EE=aE

(oo

Socket button head self

screw
LEEREENRMA(T2.6x12mm) x4

(pony

Socket button head self tapping
screw
HEEMEENEHRT2.6x10mm)x 2

© |

Washer
T ¢ 2.6x 0 5.8x0.6mm) x &

uppl%"\ﬁm
Washer T28:12mm
=3
& 2.6% 9 5.8x0.6mm
=

Stabilizer mount (Lower)
HKTHEEE(T)

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
SRR ERN S - EEHNER
o » fERAHNCIEEEEES -

For original v .

if the product is already assembled
by Factory, please check again I
screws are firmly secured and
applied with some glue.

FRESECEERNSEEES -  AREE
ESRBECHARLE -

3K CF Horizontal stabilizer
it man

)

www.trextuning.com




,Awlrﬂﬂiumoumdﬂaﬂnrnd When the thickness of main blade is 10mm, the main
lock when fixin i:maﬁ[!; LI blade spacers are not required.
"amﬁ“*fgmnﬂﬂ?‘.‘*’?* Z When the thickness of main blade is 9mm, the main

[/ CAUTION P R
| & F10mmbs - RBEE *
|IA # B EHEHRER Ty - BEATEERS -
When tightening a screw to a plastic

part, please tighten it firmly, but not Socket collar screw

over tightened, er they will strip. EEAREERRH

EMEAEBIERYTE - SRRIHEN M3x20mm

I neRAEAEEERAS -

425 Blade

For original manufactory package,
g VP g azexEHeR

if the product is already assembled
by Factory, please check again If
screws are firmly secured and
applied with some glue.

Rz ARNEEERE BERER
EEERTORNER -

'500HH1A
© [ m i

Socket collar screw M3 Nut
IR R R (M3Xx20mm) x 2 MIFIREERIES x 2

Main blade spacer
SRMBF{e3xe 15x0,5mm) x4

E £
o

Main rotor holder
FHEMIEE

Main blade spacer
ERRER
23x¢ 15x0.5mm

425 CF Blade
A25HMERN

M3 Nut
MInEEERIE @

Socket screw
EEF A
M3x10mm

For motor fixing | =%

=

== -~

T
M3 Washer = l‘ f
M3ET (D o ((ﬁf
& 3xeBximm

MAIE R RS (Mdxdmm) x 1

Motor pinion gear 12T .~
FEiEsEE 127 i

M4 Set screw
WA IETRER R

Mdxdmm \'

. After assembling the motor pinion gear and main drive gear, the horizontal \
« distance must be within 1mm and keep the gear mesh at a proper distance. ;
: FEIERISRELETTEETIEE M IRENERSEEEME - :

h 4

When fixing the screw of pinion gear, please aim at
the fixing point on motor shaft.
AEETERMERE  ZYERILNEEE -

www.trextuning.com



3
=
o
e
<
o
0N
2
v
e
|2
4
4]
=
g
=
g
W

6

Hook&Loop Servo
{astening tape iR
ALtk AR

Battery
itk

1
e
Servo(The other side)
iR SR

Main drive gear set

3L

Rinl Tail servo
RN I aE

Tail rudder control rod

Approx 425mm x 1
FE 42 Fr AR 425mm x 1

'S —C
Receiver(1)
a0
Battery tape fixing hole Receiver(2)
WA FEWEITE BB o
|
— ] = <
Motar M2.5 Nut Socket collar screw (==
\ \ [ N SiAART \ P 2
W o el

40Bmm

38EMmm »

Antenna pipe

Landing skid nut
HEBE

KRE

.:_._.mn.m:abm.bon:.-unm_co.qi__.__.m
HITEC.FUTABA 6CHIERNES e E

Aileron E

et JL
CH1 2

Elevator ey

il FHEEAE uﬁw@.

CH2

Rudder
bl i

Pitch %
1®iE

6-Channel Receiver is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CH8) and Gyro(CHS) controls.

TORVERY B2 ) R SORE Y T-REE FPE SR AVAAIE RS o I T RY - B - S -
BT R AENTET Dl 1 L R 7 B R SR £ TR 5 (CHD) EARleR (CHE) -

ﬁ_m 7CH receiver wiring
R TCHE BRI TEE

Aileron ;
£o/EIN 5
CH2 LﬂﬁmM-
Elevator 3
AL %
CH3

Rudde: T
Tl o

CH4
Pitch aickEas
®iE ;H%.

7-Channel Receiver is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
R FRI BT AR | .nmxﬁﬁmMﬁEhmﬁ%ﬁ + [ 3PS - TIETAE - $§mL

Gain channel wire|

SRR

BB BB RO + vy I L R R R SRR PR (ALX 2 PRIIRED (AUX 1D -

20

www.trextuning.com



7.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION escmimssosasig  ALIGN I//

Installation Method (1) SE5=11)
Hogkgﬂd Loop Tape(hooked) " = ethod (1) =&AL

Rl Use attached Hoop and Loop Tape, tape the

Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the battery

] to fix the battery in order to prevent any slip.
LAM e B S B - SRR SIS (BAk RS RS

Lﬁ%%&_ﬂﬁﬁﬁiﬁ EER HORERE - TERETEER

Hook and Loop Tape(fuzzy)
[o-fap sty

1 o ©
& Use Adhesive foam or Hoop & Loop tape to fix.
LiamSEHBNEIGSEE

X

NOTE: When installing the speed controller,
z s please keep a distance of at least 5cm from
%&g&%ﬁaﬂon locafianic) the receiver to avoid any interference.
2 a EREESIHARENSRRED S ol EMWEE - B8
FRENE -

Ay, Installation Method (2) Z2 7550

NOTE: When installing the speed controller,

Q o
please keep a distance of at least 5cm from
% i the receiver to avoid anv}%nterfe;&rﬁg’j@éﬁ
= 5 o IR ERIEEEENSERFEDcnl L8 '
=== 2 BRTHEENS -
Hook and Loop fastening tape =
BiEs =

ESC installation location (2)
g ESCHNEL(2)

ALIGN

8.CANOPY ASSEMBLY #m=as

Das

= ; 5 o P

500HC : ||l

= =
Fiberglass Canopy
HEEEA 1

Canopy nut
REFEEEEx2

N

When assembling the canopy to the unit, please

completely wedge into the groove of the bottom plate. /77
AESEER\EG  FREFATHERMZEN - /)

@
~ zm/_

21

www.trextuning.com




9.SERVO SETTING AND ADJUSTMENT Sigssseessifs

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the safety, please do not connect ESC

to the brushless motor before the setting in order to prevent any accident caused by the motor running during the setting.

HEBREERERyE BrE B e R 2R BEH EIBEER R — i =
e aeR L b G ERERE O E TR E:RIZEER YEABEATERERSR RREN=HEREL  LESA

Please note to set the subtrim neutral for the first trial flight. If the helicopter wags, please trim
linkage rod (C).

Trim both rods (C) si to adjust for for tilt. Trim rod (C) separately for
right/left tilt.

TR ESARATREDIY - SRRRAGE - ASHBLCEE - ERSBEELRD

HEEE-E % ALOREERE(EEREREE -

Positions of CH2 -~ CHE are After

as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate
Elevator:CH3 servo (or two servos) moves downward, adjust reverse switch
FHEE :CH3 (REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CHE on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
SWASH CH2 and CH3.

EHZ CHERTEL A - EEEE’%& hIm EE%S@&Q‘*KCCPH 1204

BT %é E&(P toh) £ o feEE s E
Jﬁﬁ g Qﬁﬂmmﬁéﬁ!ﬁ%&’ L - B3EEH
SO TEE - HIER(E - Bk
EEEEE FE . §5 Dﬂ“l iM’Eﬁ!iBé ”"Eﬂﬁ SWASH CH2 ~ CH3
fTEERIESE -
FUTABA/HITEC nsmrtterfServo
FUTABA/HITECTE IS 831 fR A a8 :
Positions of CH1 - CHE are After bl

as photo (Note:Set the transmitter under CCPM 120 degrees

mode), pull throttle stick (pitch) upward. if one swashplate

Elevator:=CH2 servo (or two servos) moves downward, adjust reverse switch

ﬂl&mﬁz (REV) on the transmitter to make it moves upward. If three servo

- move downward, adjust the travel value (+-) of SWASH CHE on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of

SWASH CH1 and CH2.

CHL - CHEIEARE - RS ( :EE EESE:%&».&""PM 120
FRETL - NABFQYEE (Filch & | &E%E_ e |
T by 5 E SR, BEIEQFEEERF»’) [ﬂ?ﬂﬂﬁé% I S3EEIE

- T E 2R S

: B ol
ﬁﬁﬁﬁ:l‘?ﬁ "!‘lﬁ.&"ﬁﬁ]i"ﬂﬁﬁﬁ "JE%E brlAbHCH 2

(/4

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMX) mode on the transmitter, then set the gain switch on

the transmitter and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting, connect to the helicopter power

for working on tail neutral setting. Note: When connecting to the helicopter power, please do not touch tail rudder stickand the helicopter.

Then wait for 3 seconds, make tail servo horn and tail servo at a right angle(20 deg ), tail pitch bly must be correctly fixed about in
the middie of the travel of tail rotor shaft for standard neutral setting.

Eﬁﬁ%& Eﬁﬁﬁéﬁiﬁﬂ“ﬁ% E%%ﬁ%ﬁﬂﬂﬂﬁﬁiﬂﬁ%ﬁéﬁﬁ&mmﬂﬁ - DG EREISE COVR T AR MR E Y BT, - IR 70% A5

kLo FEHEECES®EE ' B JEPIERE - T8 EELE%@EE%%%@QEEE%@EH&EH HWEREREREREERRER
EE%HBE)E QO‘ %ﬂﬁﬂﬂ%ﬂ%ﬁﬁﬁﬁgﬁﬁsgﬁmhﬁ%mﬁrﬁ HRSEEDIINRE -
[ TAIL NEUTRAL SETTING ETI%EE | E HEAD LOCK DIRECTION SETTING OF GYRO PHESTAOEE |
After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not in the middie counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
EREHCREQEZRER PwtcrE%J%ﬁEEE?EELLﬁ EE Pllch2BlEFRED the gyro to"REVERSE'
EREAEEEIEROREREL EEGHEHOER - STEEILREED - 20K EEFE
B REKSE tﬂ&ﬂ?ﬁﬁt EERD BREEE
Middle tail {
pitch assembly. Tall servo horn

EPitchiZRiiEER

Trim direction for
Tail moving direction tail servo horn.
EBELSE EEESETSH

Tall case set
EE®iE

22

www.trextuning.com



11.PITCH AND THROTTLE SETTING ==

YRERELMPIER

GENERAL FLIGHT —&RiTiast

Stick position at htghfl'hronle100%v'Pli:h+12
EIREE/BPI100%/Pitch+ 12

Stick position at anermg."l’hmﬂle 70%~75%/ Prich+5-+6
AR/ TP 70%-T5%/P itch+5=+6"

Stick position at Iowfrnroma U%;'Pnch 20
ERIERHPI0Y/Piten-20

3D FLIGHT DSERIiTER

+12°

Stick position at high.v‘l'hlewo%."l'-‘itch-v-iz‘
EIREEFDPIL00%/Pitch12°

Stick position at mlddle}T hrottla ED-SS%p‘Pltch D
EIROR /BPIB5-00%/Piteh 07

Stick position at low/Throttle 100%/Pitch-12"
BHRER/PI100%/Pitch-12°

1.Pitch range: Approx. 28(*14.5 )degrees.

2.If the pitch is set too high, it will result in shorter fight duration
and poor motor performance.

3.Setting the throttle to provide a higher speed is preferable to
increasing the pitch too high.

14835 (Pitch) MR 20 14.5) -

2BAGRRE  SuNEERTHEEE - =

IFNERLUNEFIENREDT, - BREEFANSEE

AT

GENERAL FLIGHT
&3l

Throttle Pitch
P wis
5 10%34.?%?;:‘1 2
4 85%
70%—75%Havering b
31 rorrmEm & e
2 40%
1 0% I:”;w& sgpeed 20
100% i
85%  —— |
70~75% e | |
40% 5
| | |
1 2 3 4 5
Throttle Cuwe{Huver\ng Fight)y
FRETEPIHIR

Pitch and Rotation Speed PilciEmErS

TIP:It is recommended to use a lower pitch
setting when using higher RPM\Head speed.
This will allow for better power.

BhER ECHREEBER I NER
BRCHRIE Pitch - ﬁﬁ%ﬂ ER)TIMEE -

Throttle Pitch
Flizlge e
5 100% +12°
- 75%
3 70% +5~+6
2 75%
1 B80% -5~-6"

1 2 3 4 5
Throttle Curve(Simple Aerobatic Flight)
DTS
IDLE 2:3D FLIGHT
Throttle Pitch
] BE
100% High
5 e +Z
85-90% Middle "
85-00%0 0
N 42
100% ==
85~80%

1 2 3 4 5
Throttie Curve(3D Flight)
FrE R TR TP IR

23

www.trextuning.com




12.POWER COLLOCATION REFERENCE mzsnsiss == aucn ///4

Motor Pinion Gear | _Li-Po | Main Rotor Blade Pitch gy Throttle Curve RPM approx.
HExE TitRE EHERIRT el B (0 AE PR EREREERANE
Hover % +5° 11 0/50/70/85/100% 2150
12T +12° 30 2450
Suitable for elementary/ Idle 1 +5° 10 80/70/100% 2020
intermediate hovering, | 8S 22.2V ;ﬁrc;;?s = i
general 3D flight. (2100mAh) PSR -5 13 2260
%%%%Eﬁﬂ—ﬁm - 0 11.5 85%Middledh 2500
| * 1 269
dies 0 2 100/100/100/100/100% Ay 0
+12° 30 2450
Hover =55 457 11.5 0/50/70/85/100% 2220
+12° 34 2550
13T idle 1 +5? 11.5 80/ 9 2080
Suitable for 6S 22.2V ;|2)5 Carbon 5 14 TRI00% 2330
Advanced 3D flight. |(2500mAh) stfégiaﬁgﬁs =
BEIDRITER 0% 14.5 85%Middled 2630
Idie 2 0 17 A 2840
100/100/100/100/100%
= | & * | 2550
Hover &5 +5° 13 0/60/80/90/100% 2400
+427 34.8 2380
425 Carbon Idle 1 +5° 11 80/70/100% 1950
55 18.5V o %
iax (2700man) | Fiber Blad 5 L 2205
AZTHAERER 0 127 85%Middletp 2430
idle 2 0 14.8 2650
100/100/100/100% |
+12° 34.6 194 2380
Hover 5 +5' 14 100/60/80/90/100% 2400
12" 40 2440
55 18.5v | 425 Carbon Idle 1 +5: 12 80/70/100% 2020
15T (2700mAh) Fiber Blades -5 15.5 2295
2SBEREIRR 0 14.5 85%Middlecp 2560
3 18.5 2
ille:2 1 8 100/100/100/100/100% Ay 2760
+12° 40 2440
Hover £ +5° 135 0/50/75/85/100% 1940
+12° 35.5 2110
Idle 1 +5° 12 9 1720
4S 14.8V 425 Carbon ' 80/70/100%
16T Fiber Blades -5 15.5 1940
(3200mAN) | ° jocen -+ e ;
0’ 14.5 85%Middledd 2200
1dl - L 2410
.2 g i 100/100/100/100/100%
+12° 35.5 2110
Hover =75 +5° 14.5 0/50/75/85/100% 1940
+12° 36 2080
Idle 1 +5° 12.5 9
45 14.8V 4.25 Carbon . 80/70/100%
17T (3200mAh) Fiber Blades -5 16.5 1998
Liso Eaidd 0" 12.5 2260
Idle 2 N 15.5 4
& 0 100/100/100/100/100% e
+12° 136 2150
Hover =% +5° 14 0/50/75/85/100% 1880
+12° 38.5 2100
45 14.8y | 425 Carbon Idle 1 +5° 13.7 80/70/100% 1820
18T (3200mAh) Fiber Blades -5 18 2040
125 EEE e o/ M
0 13.5 85%Middled 2330
Idle 2 " 3 2550
. 0 16:5 100/100/100/100/100%
+12" 38.5 2200
NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.
/\ 2. For the safeties of flight and helicopter structure, please do not equip the power of main blade over
2650 RPM.
o EBUERRERASBIRERE - FTEENBAGEREFAEREZREES T BORE - FEEESIERMERBEITHAOFTOH -
A2 HIMOTSHBERBSETE - TNEEEREEFEILEB2650RPM -

www.trextuning.com

24




13.RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL #ais2sRARE AL IGIN

PRODUCT FEATURES ExRE

. 5-6V step-less adjustable BEC output allowing custom voltage setting to match servo specification.

. BEC output utilizing switching power system, suitable for 7.4-22.2V (2s-6s) Li battery, with continuous current
rating of 3A, and burst rating of 5A.

. Three programmable throttle speed settings to support quick throttle response.

. Include soft start and governor mode.

. Small and compact PCB design for lightweight and simple installation.

. Large heat sink for optimum thermal performance.

. Highly compatible to work with 98% of all brushless motors currently on the market.

. Ultra-smooth motor start designed to run with all kinds of brushless motors.

. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide stable power source.

10. The throttle has more than 200 step resolution that provides great throttle response and control.

. Ll ﬁ{kﬁﬂE“Tﬁ;ﬁB i _Tﬁ“ﬁu%ﬁ%ﬁﬁﬁ%mﬁliﬁhﬂiﬁ

[y

Woo~NOUE W

2 BECH AR ARG =t 0 EA7.4-22.2V (25-65) HE - FRMSAIA - B -

3. ZEROELD EFEEEEE D8R FEREEEEE - -

4. EEEF R Govener ModeTEIRLDEE - WIRING ILLUSTRATIONER =S8
5 EEE’J\J#EQ?&%LREIT‘&%Q%

g (el BL Speed 265 Li-Po
E s mRmEEE e - | Brushless Motor| /¢, , SESWNMINY siack= e
B Low ES? ﬁﬂﬁ#"aﬁﬁe KBRS SR2EEN = BT WS .
EF?E /F' BLILBTE - R HPIRE - Black (Lhrﬂt_tle ?tsnal
eceiver,
SPECIFICATION #3f8 IEPIET B
Model Continuous Current Peak Current BEC Output I Dimension Weight
itk Foi i BECEE Ry E=S
Output voltage: 5-8V step-less adjustment
Continuous current 3A; Burst current 5A
RCE-BLB0G 60A 70A EUEE:5-oVEDT AT, 65x28x12mm 559
‘ | RBEA:51E3A - BEGA \

L
1. Good temperature situation for working at the maximum current
2. Supporting motor types: 2 ~10 pole in/outrunner brushless motors.
3. Supporting maximum RPM: 2 pole — 190,000 rpm ; 6 pole — 630,000 rpm.
4, Input voltage: 5.5V ~ 25.2V(2~6S Li-Po)

NOTE: 1. When setting to the Quick throttle response speed, the accelerative peak current will increase.

2. To minimize possible radio interference induced by switching power system, BEC should be installed at
least 5cm away from the receiver. The use of PCM receiver is recommended.

%Iaﬁw?‘ﬁﬁ%ﬁiﬁ%&%q

EEERIT: mﬁ—f—?}@zmﬂglﬂﬁﬁ
ERSEE: _fB—100.000rpn; 7VE—63. Oﬂf‘runw
Eﬁi

=l

5Y-2!
R RRERRRERR  EEMERE AR
2.AEESwitching BEC » 223Eﬁsﬁsﬂﬁl&iﬁ%ﬁg)ﬁcmutmﬂﬁmuiﬁﬁ:ﬁﬁﬁl&aﬁ(Eaﬁﬁﬂﬂﬁﬁeﬂmh—’ﬁﬁﬁﬂaﬁl
FUNCTIONS E&E7E

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are
recommended to use low timing, while 8 or more poles should use Mid timing. High timing gives more power at the
expense of efficiency. Always check the current draw after changing the timing in order to prevent overloading of battery.

3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.

The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium
battery (25~65). This option will prevent over-discharge of the battery. The following reference is the guideline for
setting the Battery Protection option.

3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery
protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare
landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will be engaged resulting
in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.8V

Second step protection: 3.0V x 3cell= 9.0V

When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)

Note 1: Second step of battery protection only works when Aircraft mode is setting to the option 4-1.

NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4. Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.

Normal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1
Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.

The default setting is "quick speed". Use this option to adjust the setting according to flight character. For example,
setting at Medium or Quick speed for 3D and powerful flight to make the power response more quickly, but note the
accelerative peak current and power expense will increase.

25

www.trextuning.com



6.BEC output voltage setting: 5-6V step-less adjustment.
This option allows custom voltage setting. Default setting is 5.5V; please adjust the voltage according to the specification
of the servo (speed and resistance). Prior to entering the setup mode, a voltmeter needs to be connected to the power
inlet of the receiver (as illustration) to monitor the selected voltage. The voltage is set by varying the throttle stick position
from low (5V) to high (6V).

The voltmeter needs to be connected to
any un-use inlets "+" and "-" to measure

the selected voltage.
BEERBEDT FEABREN RR R
uiﬂlﬁﬁﬁ&&ﬂﬁ

Voltmeter
ERE

Illustration

(BD

NOTE: Certain servos are designed to work with high voltage, while other servos are designed for lower voltage.
To avoid damage to servos, please follow the servo's factory specification to determine the proper voltage
setting.

FE:NRRAEETESHENTRE TR  BEREERASEERBRE  BREMNGRSES -

7. Thermal Protection: When the ESC temperature reaches 80°C for any reason, it will engage the battery protection circuit,
reducing power to the ESC. We recommend mounting the ESC in a location with adequate air flow and ventilation.

8. Safe Power On Alarm: When the operator turns on the ESC, it will automatically detect the transmitter signal. The ESC
will emit a confirmation tone and enter normal operation mode if the throttle is set to the lowest position. If the throttle
position is at full throttle, it will begin to enter Setup Mode. If the throttle is in any other position, the ESC will emit an
alarm and not enter into user mode for safety precautions.

9, Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the
Aircraft Locator Option. The Aircraft Locator Option is engaged by turning off the transmitter. When the ESC does not
receive a signal from the transmitter for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm
will aid the pilot to locate the aircraft. This option will not work with a PCM receiver that has SAVE function enabled, or
with low noise resistant PPM receivers.

1. BN S ERREBARENE [ MIERE / %#@
JEARE —HRESREES / DER / &
HREREO R EmLLRIN \ﬁﬁuﬁﬁﬁﬁﬁl%ﬁ ﬁ#ﬁm%é BERELEE  SELREEEEE THERRERDER - NEU L EHTSE—#
BEDER XIS EEERs  JSERANTASER - AMESCPZESTEEH2BL  BETHES  EESHRRESD -
JEHERESEERE: _EEESR Li-lon: Li-Pr SELEERS/NELERRS
gm%%g&@é%g{;ﬁ | EINEEES EE Y A S BN 18 (2-65) » WEMFHASHESENCHERE  LEEENESRRRETSNENR
% LT RAEEIESR
3-1 Li-Ion/Li-PoBgit SERE : 8i8EEce| 1B@EL. 2V » SREENE—EEEE - IR0 - WISEHASRBaPIL - BEEE
MESEce | | ERFEREEEE. (VFISEHE_BRRESE  REEHDNED &1 18R —URBEN TIEBDE_ERRE -
Gl: BA—{EEE11.1V 3cel B RAMNS1] . VESHFTHESEN2. 6V - FAASEPUSSEYER3Ce 118 -
E—REE{RE:3.2Vx3ce11=0.6 FE_EEREE:3.0Vx3cel1=0.0V SESEEE0.6VF - NSHSETY - EEEER0. 0VERIREIRHE BT -
3-2 Li-Ion/Li-Polo&E L SEIRE: E3- 10050 « B8ce ] RBER3. 0V6 - SXNE—EREE - Bee| | EFEI2. OVREDE_BREEEL -
EEL EDEEESARTERS - EEEENE®EIT -
1. RBEINE: —RTRESR: RRBET/ EERENL/ ERREN2
Eggﬁyﬂﬂﬁﬁﬂﬁﬂﬂ% ERTER—RRREDS  EERESARu2EesRED] - BEEEHE  SEFREN: REEBERGovener M

hHPISEFERERE: —ENRE N BIRE/ R/ RE
HESEEA REBERERE  WIEREEHERMRNRTRERIGEENTEE « AIDRARSIZINNERBRTETLBROENLGE * £
BORESIEE - B8 - EETERs0PIRERER  NREEERRESESTR NS -

6. BECHIH RS :5-OViEEREE e
THERECAZOTETAHL TR  IBERA0 .5 - EASTREARRNRSRMABMEE EERA) BITSMNE  EAILARER - H5T
BEFDEIENENSES WS  FLUESMRENEE  IERELUEFERNUERATRLSE - BFIERSERNS - 88RRE 28
NESEUBDERNIBERRE -

7 BERE SERRFECPRHANSASEEENAE EHE 0CKH  EREEHEERE - TS HATLOE  2RREREETRENSZRE
A AUE - Ia@@%%ﬁﬁésﬂﬁtﬁ%ﬁ P LUER SR BEME -

8. PRI R R AR @{E}fﬁ%%ﬁ@ﬁgﬁﬁﬁﬁ ARECHESABHBIRT  WRBHRBPIRBEREEY - AFERSSHEMEAREEN [

RTEEE OREEETEERE
9.§ﬂm%f%ﬂ§ﬁiﬁﬁﬁﬁﬁﬁﬁﬁﬁm@?ﬁﬁﬁjﬂ%  ERASTEEEER  LEREFENRESEIRERR  EEER-TDREREDPHBREE -
LIFITET - LLIDHEREAIEET SAVE THE= POM HEUNES » S ES PP HEUTHE -

SETUP MODE izt

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer to the user manual of
your radio system. The second step is to connect the 3 power-out signal pins to the brushiess motor.

Before you turn on the transmitter, please adjust the throttle stick to the maximum full throttle position. Proceed to
connect the battery to the ESC. You will hear confirmation sounds as soon as you enter the SETUP MODE. Please
refer the attached flow chart for details.

2. Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery
Protection, Aircraft, Throttle Response Speed and BEC output voltage. Every setting has three options. Simply place
the throttle stick in the highest, middle, and lowest positions for each setting. For example, first brake setting (Hard
move the stick to the highest position. Then timing setting (mid): move the throttle stick in the middle position.

26

www.trextuning.com



1 EARTER  SEREEWRTMY Chane BE  TEZELRRESHMELEH2ERFM  REZCFENESEEE  [RFBIHPIEEE
@Jﬁ B E2REEPNAE  SEERERER  BREREEEEE £\ REETE  REAARERIZETEE - SE3F_RAEIMtEERN

2 BQE&EWJZQ?E HEERRSENERT - FRANE - SFER - HERE - MPED - DHREEER B BESEERTE  FHRNSELITES
EEZHER - S—ERTPSS—HHET + ﬁIE ELUBPIEIRZE - b - TUERRERREE - )
FRI-AERER - AFERRESS  ARERTHE - EAEHERRER - BFUERREEDE  AIRTERPES -

Throttle position Low Middle High
Wofle . PR e b 5
Brake ®Brake dlsahledu -1) Soft brake(1-2) Hard brake(1-3)
HERTF BEEQ MEF=(0-2 BAE (1-3)
Electronic Timing Lowtlmlng(2 -1)] @®Mid-timing(2-2) ngh -timing(2-3)
ERRE BER - DR (-2 SR (2-3)
Battery Protection @High cutoff voltage protection(3-1) | Middle cutoff voltage protection(3-2) .
SHEESRETE SEISERE -1 DHIFERRE (3D
Aircraft Normal Airpane/Glider(4-1) | @Helicopter 1 (Soft Start)(4-2) | Helicopter 2 (Soft Start+ Governor Mode)(4-3)
RigEAE —ffReE | BEE U-D EAMET] ESEEEE) (1-2) EF SN2 (EEE) Covener ModeBEIEE) (4-3)
Throttle response speed Standard(5-1) Medium speed(5-2) @®Quick speed(5-3)
BFIRERERTE BE(5-1) DR (52 R (5-3)
BEC output voltage
Bff‘ﬁwp@géﬁﬁg 5.0V ®5.5V 6.0V
Note: ™ @ default setting Chart A
it e RREEHEE =A

SETUP INSTRUCTION Bt

Ensure the throttle stick to the Connect battery power to ESC Setting Status Beeps
lowest position. BERE ISR RESSHER HEERENEERET
Switch on “ansmﬁtg;lﬁa First mode sound (Brake)
Second mode sound (Timing)
g%ﬁj\ﬁﬁﬁgf'ﬁ 5 N Third mode sound (Battery protection)
- J’ %T;Vﬁz%‘g sound Fourth mode sound (Aircraft)
= - Fifth mode sound (Throttle response speed)
J\J\ J\Jﬁ Transmitter I;o Eﬁgndgfg;EC ;utpu‘t voltage
3 B T
OJn[®, dOIP ol %;13&?::;&5;%
n == | B

SETUP INSTRUCTION HIBiIERREESRTERS

First mode sound Brake Status | | Second mode sound Electronic Third mode sound Battery Fourth mode sound Arcraft Status Fifth mode sound Throttle
088 MRERERET Timing Status protection Status SOENE RAEINERERET response speed status
ETEEE ERREEET FoEES WOFEREREER EhEEE BrEEEEREREET
= Brake disabled =Low timing = =Normal airplans/Glider =Standard
I’ = HWE g .\‘ (apply to 2 pole inrunner motors) -\' pMHEahi::m Voltege JN =—EF® aEe .h =i
- ERA ASIRANTRE ~AECRERE
J’ J’ = Soft brake » =Mid timing N & N =Helicopter 1 (Soft start) H J.\ =Medium speed
= FMEWE J\ =’ {(apply to 6 pole injoutr unner motors)| | @' & = Middie cutoff voltage - =EfRE] dEsnE) =i
=R (ESORMARTRE protection Helicopter 2 =Quick speed
= =HHRIFZRER bgins < -
rh Iz gggmk’ b oD E‘:ﬂui‘ﬁ"&n power output) s DD D (st stant + Governor " Mode) Db Dl
=R GRS LML) e Iy
High-timing/big powar/power "]
EEFETRTINADESRTST

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS == o Ema

Normal Airplane/Glider Mode (Option 4-1):
This option is applied to general airplanes and gliders.
Helicopter 1 Mode (Option 4-2):
This option provides a soft start feature and is applied to Helicopters for Normal, Idle Up 1, or Idle Up 2 modes.
Please note that the sensitivity of the gyro should be set lower when flying in Idle Up 1 or Idle Up 2 modes if tail hunting
(wag) occurs due to higher rotor speed.
Helicopter 2 Mode (Option 4-3):
This option supports soft start as well as Governor Mode features and is applied to Helicopters for Idle Up 1 and Idle Up 2
modes(not suitable for Normal Flight Mode). When Governor Mode is in use, the throttle should be set between 75% and
85%. Again if tail wag occurs, lower the sensitivity of the gyro to eliminate the hunting effect. The Governor Mode may not
work properly in cases of insufficient rotor speed (due to improper gear ratio), poor battery discharge capability, and
improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper adjustments have been done
when using Governor Mode.,
—RREE GBEA-1) AR ORER B -
ERSEN GBIE4-2) - EEEERNE - ERRNormal - [dlel ~ Id1e2SRTER  BU@EIdIelHdlel
EFHBEN? RES) R NEHABESHEREEENNERES  HRERERENEERTIEE -

EF @8 Rcovener ModeEEINAL + BERIdIe] - [mezﬁ}iﬁﬁﬁi{(Kiﬁ‘él\ormamﬁijﬁ%“\'éﬁﬁ)  BIEERIEEN - HPIMEE R 5%-80%2/
NERTFLESEANBHREE ERECEBNEE : ORSE1E SLER S a*ﬂjﬂﬁ“iﬂ% CEEMEREFE - Pitchi ERBE - B8
ENRLISREENIE EEELESDRENHER - ﬁﬁuiﬁﬁtﬁﬁﬁﬁﬁﬁ*ﬁiﬂﬁ#ﬁ’

27

www.trextuning.com




SETUP MODE#xl{tse#=t  Minimum 4 channel radio is required@g)Ll CIRERHFHITHITRE

Place the throttle stick to the Connect battery to ESC J”—J’—J’—J’—H
highest position. Switch on PERErSR SEESET H.”. o e i)
Sy o o &I *»
TEER TressrsEveR O ) S T Use throttle stick to set
EABETALIRER TR E A el i kS o preferred Brake Mode within
the 5 tones.
A confirmation sound will
J\ .I’] Power on sound Throttle channel adjustment Place the throttle stick to kick in when finish.
' ' RS process, the highest position the fowest sound. - %g&ngﬂaﬁ%}ﬁl—%ﬁgﬁﬂg
\ h Enter Setup Mode %‘cplgnﬂi_twis;gs sound. Position, the lowest position el ety
0 e BAREST acknowledge sound.
Jee SERESS EF%EEF]“U
EREEE A
M

o

oY)

Ah hhak ) A T W Al

=po=Ph=Mb=0 Mh=S0=pd=INp=h SIS AN =MD == | (M- D
Use throttle stick to set Use throttle stick to set Use throttle stick to set Use throttle stick to set Use throttle stick to set
preferred Timing Mode within p d Battery i p! d Aircraft Mode preferred Throttle Response preferred BEC Output
the 5 tones. (Refer to Chart A) Mode within the 5 tones. within the 5 tones. (Refer to Speed Mode within the 5 Voltage Mode within
A confirmation sound will kick (Refer to Chart A) Chart A) A confirmation tones. (Refer to Chart A) 5 tones. (Refer to Chart A)
in when finish. A confirmation sound will kick| sound will kick in when finish, A confirmation sound will A confirmation sound will
RoEE SRS EEL B E BEF’E in when finish, KB EREMELIDRED kick in when finish. kick in when finish.
Bt HrRRs e : BT HemE = L SR SREEELasR FoE > SREREL DR
L = 3F ! ’ PIEREE - REERSERNG FIERR E R EE%%E

i ™ Eﬁggggﬁﬁ * R EE E!E% Eﬁ&lﬁ
N 5 “ N
M MM QN MM M*

I b U DS 10 2

14.FLIGHT ADJUSTMENT AND SETTING #iTafea2ime

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{TAllSscmiEsimiT

Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep practicing until the

fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing "Throttle high/low", "Aileron left/right",
"Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the fingers
move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the computer
through simulator software sold on the market.

ERZERE SNSRI« BEESRIT *%ﬁﬁﬁﬁﬁhﬂ'ﬂﬁﬁ' TSR - BRI REN RS ERERSD -

1. /e EM RS FERERRME - THREFRBENEs

2 MERIEETSENSER ERIFNREODN TE)  TRERE EBF'ﬂaH.E BT/ E - ABRE/RRSORE/GRIEAT -

3 ERRCHRBEEEE ATERBEITERE  FEESHEERENESEEE -
1. 20— BSEE - SRSMSEST. - e SAHHREIERNGE | LIESRr S DRERT - RESESMERS -

‘lustration =5
5 — E ] — >
@’@ = Move left Mave right
- = i
£,
NN
Rotate left Rotate right
s - | ket ]
Elevator 7158/ Fiy forward H;:DI ol
Bt ER
gy
Forward rotate backward rotate
] =
Ascent
[ Throttle ; =
ﬂDesmnt
Rudder 75 | [
B
\Yum left
zE

28

www.trextuning.com



‘ FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS /T Z8=8 & When arriving at the flying field.
* EHEERITIS
&cnunon

©)Check if the screws are firmly tightened.
QCheck if the transmttter and receivers are fully charged.

OBARRFMES
Uﬁ%ﬂ%@*ﬂ&ﬂﬂ%ﬁ‘»@’ﬂ!x&%@?ﬁf

Q CAI.ITICIM SR QU - Yl D W W MANER & d E o
g.

Ii there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are usin

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
BERITBEEMETRE - SEDMrE= ﬂtiﬂﬁﬂﬁ {MIEFEEFAaEE - %‘ﬁﬁaﬂﬁiiELﬁE:!:E%ﬂSEP“iDmeEBD@F"

D

STARTING AND STOPPING THE MOTOR ZefiE 5= ‘ Mode 1 | U‘Iode 2 ‘
e I
| CAUTION A A T
@ hexT [ Ea E?:?:
First check to make sure no one else is operating on the same ey’ 2 "&"5‘

frequency. Then place the throttle stick at lowest position and CAUTION ! = L

turn on the transmitter, M

E?‘;ﬁ&a{ﬂ Tim; YiE|G) AL E IS ,ggpqg Check if the throttle stick is set at the lowest position.
EEEEITRRERAROET | ReTRANS ‘ Gheckl tha iieoiie sick i

@Are the rudders moving according to the controls?

©Follow the transmitter's instruction manual to do a range test.
TOfEE SRS RH SO 7

IRE RS RRPESE TR -

*Check the movement.
* EN{ERESR

ON! Step1 ON! Step2 OFF! Step3
First turn on the transmitter. Connect to the helicopter power Reverse the above orders to turn off.
SERRRTGTRR ErEgnsER B EIREER IR FRIFRAIT -

Main rotor adjustments i e wEE=

Ac;{mfgﬂ
Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 5m.
RENAFEZER  FREHRESSDOR RS -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifis-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

1 BWEAIEE E O —7 L PSR - A L EEENIEIE FEErs H@%ﬁ%ﬁ%iﬁ“ﬁ
ﬁ? DeREE) -

ZTQ?QEDEEJEEF%%EE m%ﬁjtﬁi?ﬂ: TN HINER] » (EREEE
SHBZER (Bm > FEBeASEENg - Al resEs g2s— Eﬁﬁgniﬁﬁéi € OIS - BLNELIZIBEN -

E*—'? (N R—AREE (§§§Xﬁ{ﬁﬂ§‘ EBR () RBEMEEE CRHEEER

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A MESESEENI SN SN THER 2488 (PITCH) 184 » FRAREE W ELE » NESS/) S wEes » BREEER O ELE -
B [EREBBSEEMN AT L iR R RS (PITCH) B\ » Aadia B2 () 1B 1F - BB B/ \IREMEE - Evieae O BiE -

l CAUTIDN |

Color mark HZTcsRe1EEE

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is correctly aligned. After tracking adjustment, please
check the pitch angle is approx. +5~6" when hovering. B

TR ENNSEEES) TS EATNI » EHFRNIME L -
TEFZNMIAE » BB — TP ILChBELISIEr AR K+5-6-

29

www.trextuning.com



'FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS 715RT#%H IS

=B

©Make sure that no one or obstructions in the vicinity. - : " \
©You must first practice hovering for flying safety. “‘-f:;?:; ts;:nhdelai:::t’::'mate y 5m diagonally
This is a basic flight action. (Hovering means keeping A | = = y ”
the helicopter in mid air in a fixed position) ‘(’ﬁgﬂ%aj?ﬁﬁgﬂﬁfi?ﬁfmmng ewres
'\ﬁgaﬁﬁ ﬁmﬁﬁ /\ﬁﬂ inner may 1 lanall
S b iniEas e T
B of 'ect while landing.
>< MEB%%UN%THTW%TﬁﬁE’E%%
ﬁtﬁ%ﬁ%ﬂéauﬁ@%ﬂﬂ‘@gi
Eﬁﬁ}é

STEP 1 THROTTLE CONTROL PRACTICE iiF5lsE

[©When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OEBEEHEEELR - BEBEBFSEREE
%lﬁﬁ%‘ﬂﬁﬁdﬁ@@tﬂﬁﬂ'Fﬂﬁ'ﬁéJf’]?EfﬁEFE.!EEEﬁJ jiz}

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE 2877 &=28as
| Mode 1 | [ Mode 2 |

1.Raise the throttle stick siowly.

2.Move the helicopter in any direction back, forward,
left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its

™ original position. .
e & Sy
3 EEE RIS RO/ R Bk /O | BENEE [ Wy,
@l B RAARERLFESSRORRRAE - '
e

(©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 5m and continue practicing.
@If the helicopter flies too far away from you, p land the helicopter and move your position behind 5m and continue practicing.

s=ES#REREEE - FREHPLERTE %%@EJEE.H’DU’EEJEH&E!BE#&J?ERREW%E
OBUESBREMAE  ALTEEEEE  THESEEILRERRRE

STEP 3 RUDDER CONTROL PRACTICING FEfE#{FHa

1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.
1 ISISHHEEBPYER «

Zﬁﬁﬁﬁﬁﬁﬁiﬂiiﬁﬁ AABENEaBE S ORERIRESHRD
B UE -

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.
f’ﬁE{ﬁ stepl-3 EfERLG T TEHE FEBBENEEEEBNHENEEN

» DUBIRE PR EER - : v
NN Narrow the circle. /
©You can draw a smaller circle when you get more familiar with the actions. \\ /;\\)@J‘\E L.
OBIFENBIRRIFENF » (FILIEB/ GBS - Kot

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE 22 E= B R#EEE

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then rapeat the Step1 to 4 by standing right in front of the helicopter.
E{REiSstepl- L@{'E?’Lﬂﬂ' BT EEES SRR T RIESESEstep] -4 - 2% - B ﬁmﬁﬁﬁﬁiﬁﬂj&ﬁ%
ST

30

www.trextuning.com



ADJUSTMENT OF EACH TRIM RiTei{Er#

helicopter leans in a different direction.

1.Adjustment of rudder trim FE 5 OB
Just before the helicopter lift-off, the nose
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

EESMIETIERE - %QEEEZE CHERS..
OGRS « MEQT
EERCEEAEE ﬁlﬁﬂﬁ:ﬁﬁ

2.Adjustment of elevator trim R [FHHEE
J Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.
When leans backward, adjust the trim up.
TESBIETRRES - %gﬁﬁamﬁﬁﬂﬁ@

AENEISE - MEaT
AEEB  WEOLCEE -

3.Adjustment of Aileron trim FFEE|EHMA
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

TEH%IEEE?&% ﬁ%ﬁﬁ&’ﬁ?‘jﬂﬁ@
A6EEE  BEaT
B RTE - ﬁﬂa’imﬁ;ﬁ%

Left Right
E &

| Mode 1|

Left Right
£ o

TROUBLE SHOOTING DURING FLIGHT @08 Toauitin

Left Right

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the

BIEAEBPIER - EEFBBBRETLER  SERBEORESA - TERARBEBEDE -

Situation Cause Way to deal
HRIE R&A HE
g!u‘ of tracking Adjustment of pitch rod has not ::lusi l:e :enm: g::!ﬂtaﬂe "0':% -:f_g:lar_irlm
Blade Tracking | =% been done. Adjust the length of linkage rod(C)—Slight trim
ack e BEEEE () EE —ERY
SETE PIICHERRERERY L oLh b

Low rotation of the rotor
TREEERE

% Pitch of main blade is high.
* EEEERIPITCHIES
+# Throttle curve is too low during

hovering.
* E R HP R EE

* Lower the pitch about 5~86 during hovering(The rotation

should be about 2,000~2,200rpm during hovering).
*BIEPLChB TP LChET5-5 B EHS LR R 412000 22'13rpm1
“Heighten the throttle curve during hovering.

* R FIERSERY
During Hovering BFTEHPIMmE
& High rotation of the rotor *E_itch of main blage Is low. “*Adjust the pitch rod(A)(The rotation should be about
TRESERES * EREREIPITCHRIE 2,000~2,200rpm during hovering)
*Throttle curve is too high during *FIEE@& ()] \#ﬁ‘@ﬁiﬂﬁgﬁﬁﬁmuﬂ 2200RPM)
hoverin: +# Lower the throttle curve during hovering.

*EE@%EF?EE@E} * BEEHERLDPIEHR

The tail leans to one side during * Failure setting of tail neutral point. * Reset tail neutral point.

hovering, or when trim the rudder and *ENTRRENE *EREPITH L

return to the neutral, the tail lags and + The sensitivity of the gyro is low. * Increase the sensitivity.

e cannot stay in a control position. *EREIEERE *IBIIRE
ERBEROE SRS - SUDE5O0E
WEOHERNITRE ERESEE  #iE
Sensitivity of FREMPRIUEL -
the gyro
T

The tail wags left and right during flight
at hovering or full speed.
FRASHIINEETOROEE -

The sensitivity of the gyro is high.
[RRERRERS

Decrease the sensitivity.
BHERE

s%1f the problem is still there even after tried above, stop flying and contact with your seller.
ML CREE > DREANEERE WA ERIT RS TR -

31

www.trextuning.com




15.PART NAMES AND OPTIONAL PART LIST SsE#=itsamiksisa

32

www.trextuning.com



1 HF512M Thrust bearing PSR | o 5x ¢ 12x4mm 2
2 500H025 Washer #=5) | ¢9x¢ 12x0.8mm 2
3 HMR12677 | Bearing MR126ZZ MR126778RE | ¢ 6x ¢ 12x4mm 4
4 500H024 Metal main rotor holder B HEPEREE 2
5 500H033 Linkage ball D (M3x3.5) HEED(M3x3.5) | 04.75x17.5mm 2
6 T63020 Socket collar screw BEEA A EGL | M3x20mm 2
7 N10030 M3 Nut H3BHERARIE | M3 2
] 8 500H010 Metal main rotor housing SEINEEET !
9 500H028 Damper rubber 80° ENBE 80" | ¢5.9x¢ 11.1x4mm 2
) 10 500H027 Spacer BEHER | ¢6.1x¢ 10.5x1.5mm 2
11 500H019 Pin ENHEE | o 2x28mm 2
12 500H011 Feathering shaft ZE | ¢ 5x¢ Bx76.2mm 1
13 T62519 Socket collar screw BEEAEHMER | M2.5x19mm 1
14 N10025 M2.5 Nut MZ.SROEEURIE | M2.5 1
15 500H026 Washer EH®MET | ¢3x¢ 10x1mm 2
16 T63010 Socket screw BEmEA B4 | M3x10mm 2
17 500H009 Metal head stopper SEEEEHEIE | ¢ 34xTmm 1
18 T52008 Socket screw EEA7REM | M2x8mm 1
19 500H003 SF Mixing arm SFZEIEE | 46.5x6mm 2
20 HMR63Z2Z Bearing MR63ZZ MRBIZZEME | ¢ 3x ¢ 6x2.5mm 4
21 500H018 Collar EEHERE | ¢3x04.5x1Tmm 2
22 50H022-2 Washer ET | ¢3x¢4.8x0.3mm 4
23 $93012 Socket button head self tapping screw £EXEMTEENEH | T3x12mm 2
24 50H144-1 Linkage ball A (T2.6x3.5) BREBA(T2.6x3.5) | ©4.75%8.18mm 2
25 50H145-1 Linkage ball B (T2.6x5.5) BREER(T2.6x5.5) | 04.75x12.27mm 2
26 500H002 Flybar seesaw holder TEHEEERE 1
27 50TMR83ZZ | Bearing MR83ZZ VRB3ZZEHHE | & 3x ¢ Bx3mm 2
28 HMR74ZZ Bearing MR74ZZ VR7TAZIEHE | ¢ 4x ¢ Tx2.5mm 2
29 50H119-2 M3 collar screw MIEEERE | M3x9.7mm 2
30 500H021 Metal flybar control arm FEVEEITHE | 46x12.5mm 2
31 500H012 Flybar control rod TEERRPHIE | ¢3.5%59.1mm 2
[ 32 T52005 Socket screw EEAEERM | M2x5mm 4
] 33 T73004 M3 Set screw MILEEERR | M3xd4mm #
' 34 500H013 Flybar rod TEEE | $3x340mm 1
35 500H006 Flybar paddle TEHE 2
36 D05003 Sticker TEHBEESHE 6
37 KU110013 425 CF Blade ASEREEEREE | 425mm 1set
Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.
ZF:%%%P\EEDM E - A= NEYERSSE - AATRANILERY 2
RIST  DFEATIBRAEES  TOUEFHES - FLIDHHEERT -

33

www.trextuning.com



www.trextuning.com



38 500H014 Main shaft T8 | ¢ 4x o 8x153.3mm
38 500H029 Lock collar FEHETE | ¢ 8x ¢ 14x6mm
40 T73003 M3 Set screw M3LEEERES | M3x3mm
41 T62519 Socket collar screw BER BsESE | M2.5x19mm
42 N10025 M2.5 Nut M2 .5BEEERIE | M2.5
43 500H004 Washout control arm BErsiEs
44 500H018 Collar EEMSEE | o Xo4.5%x1Tmm

. 45 HMR63ZZ Bearing MR63ZZ MRE3ZZE8F | o© 3x ¢ 6x2.5mm
46 50H145-1 Linkage ball B (T2.6x5.5) TREAB(T2.6%5.5) | ¢ 4.75x12.27Tmm

4 47 50H022-2 Washer 5 | ¢ 3x494.8x0.3mm
48 T53010-2 Socket button head screw FEEATESER | M3x10mm
49 500H005 Radius arm RadiusiZte
50 HFMR52ZZ-1 | Bearing FMR52ZZ FMRE277882 | © 2x ¢ 5x ¢ 6x2.3mm
51 T52005 Socket screw EEA B | M2x5mm
52 500H016 Washout base [E{iI28 | ¢ 8x16x14.5mm
53 CCPM Metal Swashplate EECCPH8248
54 50H043 Linkage ball B (M2x3) TREEB (M2x3) | ¢ 4.75x9.77mm
55 500H034 Long linkage ball (M2x3) EARFRIRGE (M2x3) | 0 4.75%24.59mm
56 5008011 One-way bearing shaft EO#RE | ¢ Txo 12.6x27.25mm
57 5008013 Washer EOEEET | ¢ 10x ¢ 13x0.8mm
58 500B007 Main drive gear(162T) EE588 (1621) |182T
59 500B010 Autorotation tail drive gear (145T) EEE#)5E5 (145T) | 145T
60 50NHF1012 | One-way bearing HF1012 BEOEIEHF1012 | ¢ 10x ¢ 14x12mm
61 500B012 Main gear case FEPINE | ¢ 14x ¢ 40x9mm
62 583006 Hex socket self tapping screw [ISEA/ " EEWIE# | T3x6mm

35

www.trextuning.com




DLIGN

ALIGN

ALIGN

www.trextuning.com

36




www.trextuning.com

63 500B008 Main frame(L/R) 1.6mm 2
64 500B002 Battery mount SHETE 1
65 500B005 Receiver mount BN BEEE 1
66 500B003 Bottom bracket TR 1
67 5008001 Anti rotation bracket S 1
68 5008006 Canopy mounting bolt BESEET 2
69 T72512 M2.5 Set screw M2.51FEREER | M2.5x12mm 2
70 5008004 Bearing block FHEFEE 4
71 HMR6882Z | Bearing MR688ZZ MRESGZZEEE | ¢ 8x ¢ 16x5mm 2
72 500B014 Hexo mounting bolt AT 4
73 500B00Y Motor mount SEETE | 40x39x5mm 1
74 500B016 M2.5 Specialty washer M2.5RERED | o 2.5x06x2mm 22
75 T52510 Socket button head screw HEBEAEEM | M2.5x10mm 8
76 T53006 Socket button head screw LEEATEES | M3x6mm 4
77 S92608 Socket button head self tapping screw LEEN ESWEH | T2.6x8mm 4
78 592610 Socket button head self tapping screw +EFFESHERH | T2.6x10mm 14
79 592612 Socket button head self tapping screw “EF/ ESHERM | T2.6x12mm 2
80 5008019 Canopy support HEEEERE | »2.6x06.5x7.3mm 2
81 50NB039 Conopy spacer MEFESTEBE | 4.8x¢ 11x22mm 2
82 Tail drive gear assembly EEamE 1
83 50B6842Z Bearing 68422 BB4ZZ88AK | ¢ 4% ¢ Sx4mm 2
84 5007001 Tail boom mount (Left) EBEEE () 1
85 500T002 Tail boom mount (Right) ESEEE (H) 1
86 500T003 Plastic hexagonal bolt TUBHE | 9 1.9x35.4mm 4
87 T63010 Socket screw EEATAEM | M3x10mm 2
88 N10030 M3 Nut MIPEREERIE | M3 2
89 5007016 Drive belt K| 5417 1
146 KX870001A | 500L Brushlecs motor SO0LEERIRSE | 1600KY 1
147 | 500M002 Motor pinion gear 12T 12TREEE | 12T 1
148 500M003 Motor pinion gear 13T 13TRIEERE | 13T 1
149 500H032 Main blade holder TREEERER 1
I 150 K10378 Hook and Loop fastening tape BIH | 15x250mm 2
151 K10379 Hook and Loop fastening tape EZf% | 10x200mm 2
152 VCM-98 Nylon strap BERF | 2.5x160mm 2
153 VCM-99 Nylon strap ZIFTE | 2.5x100mm 4
154 508052 Hook and Loop Tape BES | 8sxddmm 1
155 K10365 Hook and Loop Tape BEIT5 | 54x28mm 1
37




8

= T i

38

www.trextuning.com



90 500F001 Landing skid Ba1Z2 | 160x50mm
91 500F003 Skid pipe 2952 = | o 5x ¢ 6x237mm
92 500F002 Skid pipe end cap HREEEREE
93 T73004 M3 Set screw M3LEERES | M3xd4mm
94 T52012 Socket screw BEEAEER | M2x12mm
95 W10020 Washer =T | ¢2x¢6x0.6mm
96 N10020-1 M2 Nut MetRYE | M2
a7 500F004 Landing skid nut BI20s8E | ¢ 6.4x ¢ 10.5x12mm
98 500F005 Antenna pipe FimE | o 2x ¢ 3.9x400mm
99 500T004 Rudder servo mount EEIRSEEREE | ¢ 16x27.2x5.6mm
100 5007018 Rudder servo bracket EfeEIRaEHR | 52.5x33.45x1.6mm
101 W10026 Washer ET | ¢2.6xq¢5.8x0.6mm
102 $92610 Socket button head self tapping screw FEEABENEMN | T2.6x10mm
103 500T028 Tail boom BE | ¢ 15x¢ 16x461mm
104 500T008 Tail control guide ERsieges
105 500T031 Rudder control rod EvREER | ¢ 1.96x406mm
106 502124 Ball link SBiFoE
107 5007011 Tail case (L) EBHRE (D
108 5007012 Tail case (R) EgsE®)
109 | 50B684ZZ Bearing 6842Z BBAT7EHE | ¢ 4x ¢ 9x4mm
110 T62510 Socket screw BEASEEE | M25x10mm
111 N10025 M2.5 Nut M2 .SEOFRMRNE | M2.5
112 Tail rotor shaft assembly EiEEE
113 HMRB3ZZ Bearing MRE3ZZ MRE3Z/EME | o 3x ¢ 6x2.5mm
114 50T096-1 Tail rotor control arm EFEPHE
115 50T097 Collar EIEEHIERE | ¢ 3x¢4.9x5mm
116 50H022-2 Washer D | ¢ 3x¢4.8x0.3mm
"7 T63015 Socket collar screw ERATRHEERM | M3x15mm
118 50H144-1 Linkage ball A(T2.6x3.5) FEEEA (12.6x3.5) | ¢4.75x8.18mm
119 Tail pitch assembly EIrEPHIE
120 50T105 Control link e =l

[ 121 | 507106 Collar A EEISEAEA | o 2x0 3x4mm
122 507127 Collar B EEREINER | ¢ 2x ¢ 3x3mm
123 T12008-4 Collar screw HWERH | M2x8mm
124 5007015 T type arm ETEFHIE
125 500T030 3K CF Horizontal stabilizer KWEEKESE | 1.6mm
126 5007029 3K CF Vertical stabilizer KEAEEE | 1.6mm
127 | wW10026 Washer 25 | 2.6x¢5.8x%0.6mm
128 §92612 Socket button head self tapping screw +EEM/BENEN | T2.6x12mm

39

www.trextuning.com




129 T52520 Socket button head screw Y EEAAEE | M2.5x20mm
130 500T009 Stabilizer mount (Upper) KEBETE ()

131 500T010 Stabilizer mount (Lower) KPEETE (T

132 5007013 Tail rotor holder EHEE TaEE

133 5007024 Tail rotor hub EPETRIEE | 09x36.6mm
134 50BMRO95ZZ | Bearing MR95ZZ MRI5Z788% | ¢ 5x ¢ 9x5mm
135 HH2016 Thrust bearing IEHEE | ¢ 3x¢8x3.5mm
136 T74003 M4 Set screw MAIEERERSR | M4x3mm

137 W10020 Washer #3T | ¢92x¢e6x0.6mm
138 | TB2008 Socket screw BER/AEH | M2x6mm

139 500T014 Tail blade =tind

140 T63018 Socket collar screw EEAENESS | M3x16mm

141 N10030 M3 Nut MIDOEEERIE | M3

142 5007007 Tail boom brace end ETignEs

143 5007022 Tail boom brace BEZEE | $1.9x¢3.9x320mm
144 592612 Socket button head self tapping screw +EENEENEH | T2 6x12mm
145 S92610 Socket button head self tapping screw +EZENBENEH | T2 6x10mm

40

www.trextuning.com




www.trextuning.com



